61A30 Installation Guide

Seated Calf

0, £ NN C

Catalogue
Brief R e R R R R e e R R e N R R
Installation T e Tt R
Accessories List R e SR A e e
_1_
Installation

Step 6:Join # semi—finished 4, # 5

with # semi—finished 5 by.

Step 7:Connect # 22 — # 31,

counterweight assembly 1 to form

counterweight assembly 2 by.

mELM /

##icounterweight assembly 1

Step 8:Join # semi—finished product
b, # 6 with # semi—finished product 6

by.

Step 9:Join # semi—-finished 6, # 39

with.

Brief

Please take the time to read these instructions
carefully before dinstallation. Please refer to the list

in the manual to confirm the completeness and quantity

of all parts (if any parts are missing or damaged in
transit, please call our company immediately for after-—
sales instructions) When installing the equipment,
please follow the instructions for proper installation.

This equipment is designed to provide the most

taidd dind pitTeetive axoareisy tratntng. Alter
installation, vou need to understand all the functions
in order To lse ecorrectly, the lise of The proecess Toind
in the problem should immediately stop using to avoid
physical injury and equipment damage. And timely
reference to the relevant instructions to inquire about
the cause, if yvou can not solve please call the company
after—sales. After carefully reading all the

ingtructions, plesase continte

Rubber Rod

Level Ruler

Tools Hexagonal wrench

Spring Clamp

Adjustable wrench

Note: When assembling, it is recommended that two or

more people operate

_2_

Installation

Step 10:Connect the # counterweight

assembly 2, # 32 — # 37 using the

following method:
 10xHexagon socket cheese head

screws MbH*20 (#38)

Important Tips

Now that the Seated calf is

assembled, yvou need to take some

time to make sure your unit 1is

horizontal and vertical.

Accessory List

Installation

Step lz]Join R, & 20,

« 4 x Hexagon socket cheese head

screws M10%25 (#b1)
* 6 x spring washer M10 (#b53)

e 6 x flat washer M10-D20 (#54)

« 2 x Hexagon socket cheese head

screws M10%20 (#52)

Step 2: Attach 2 Counterweight Rack
Feet (#49) to Counterweight Rack (#1)

Litgtall 1 Flat elligtieanl Fooet pad
(#50) to # semi—finished product 1

Step 3:Connect the # semi—finished 1,

# 2 to form the # semi-finished 2
using the following method:

« 4 x Hexagon socket cheese

head screws M10%25 (#51)

« 4 x spring washer M10 (#53)

e 4 x flat washer M10-D20 (#54)

Step 4:Join # semi—finished 2,

# 3 with # semi—finished 3 by.

Step He Joiti B genii~rinished 3,

# 4 with # semi—finished product 4

arid # 21 to form # semi-Tinished
product 1 using the following method:

product 1
L)

Semi finished

by.
Semi finished product 3##
5
Accessories List
NO. Name QTY NO. Name QTY
20 counterweight 1 33 decorative strip %
21 colinlervelgat 1 34 decorative plate 1
underguard
99 Guide bar mounting 1 a5 inpen slinoiil 9
plate
99 il die: b 9 26 Counterweight riser 9
plug cover
24 Guide block set 1 37 Unpez: shroud mlus 1
cover
_ . Hexagon socket cheese
25 counterweights 18 38 bond sorews M5%90 10
o6 CDUHIETW?lght block i 29 wire Tope i
pins
Counterweight counterweight
ad rubber pads Z e footrest -
28 counterweight base 7 50 |Flat ellipse footmats| 1
59 Hexagon socket cheese 4 51 Hexagon socket cheese S
head screws M8#%20 2 head screws M10%*25
. r , Hexagon socket cheese

30 spring washer M8 2 52 bond sorews V10%20 2
31 flat washer M8 7 53 spring washer M10 11
32 baffle 4 54 flat washer M10-D20 10

NO. | Name Picture QTY [ NO. [Name Picture QTY
1 #1 leﬁ;_ 1 4 #4 !i ‘li 1
2 =) 1 H =45 ""I’l 1
3 | #3 1 | 6 | #6 \ 1

_5_

NOTE: Pre—assembled parts are not listed in this table.




